



* tools with perfection

TRISTAR INTERNATIONAL

Admin. Off. : 112 / S-2 Vedant Commercial Complex, Vartak Nagar, Thane - 400 606.

Tel : 91-22-4126 6000, 2585 6624 Fax : 91-22-2585 3993

E-mail : enquiries@tristarindia.com Web. : www.tristarindia.com

Works : U-42, Jai Mata Di Compound, Kalher Village, Bhiwandi - 421 302.

Tel : 9272235431 E-mail : vedant@tristarindia.com

REF: TI/IS6/1208

Dated: 6th Feb, 2012.

TORQUE TEST REPORT

CUSTOMER : GRAINGER GLOBAL SERVICES.
ORDER NO. : 049488 Date : 10/10/2011

PRODUCT: IMPACT SOCKET.
PART NO. : 4UHE1.
SIZE: 3/4" sq.dr. X 2" A/F STD. LENGTH.

TORQUE TEST REQUIRED LEVEL: 18000 lb.in.
TORQUE WRENCH USED : HYDRAULIC TORQUE WRENCH
CAPACITY: 41400 lb.in.

TEST REPORT:

TORQUE TEST CONDUCTED ON THE SAMPLE TEST PIECE WITH TORQUE GRADUALLY INCREASED FROM 500 lb.in. to 18000 lb.in. IN INTERVALS OF 500 lb.in. EACH. TEST CONDUCTED FOR 20 CYCLES.

OBSERVATION:

NO WEAR & TEAR OR DEFORMATION OBSERVED DURING THE TEST.

CONCLUSION:

SAMPLE & MANUFACTURING BATCH CLEARED FOR SHIPMENT TO GRAINGER GLOBAL SERVICES.

TEST CONDUCTED BY:

SHAFIQUE.
(SR. TECHNICIAN).



WITNESSED BY:

SHAMSHER SHAIKH
(WORKSHOP MANAGER).

